


zingp Owner's Manual [

Place the set on level ground, not less than 6'-7" [2 m] from any structure or obstruction such as a
fence, garage, house, overhanging branches, laundry lines, or electrical wires.

While assembling unit, take time before and after each phase to make sure fort is level. If fort is not level, assembly will be difficult and
improper assembly may result. Extra care must be taken to insure the fort is square.

The safe play area refers to a zone extending 6'-7" (2m) beyond the play product on all sides, including the space above the play product.

SAFE PLAY AREA DIAGRAM

Ground Dimension Safe Play Area
EXAMPLE: 16' - 6 1/4" (5m) x 7' - 5 1/4" (2.3m) x 7' - 10" (2.4m) EXAMPLE: 28' - 4 3/4" x 19' - 5 1/4"
| 32-7 1/8" |
[ [9.9] o
19'-5 5/8"
[5.9]
6.7 =
[2.0]
16'-9 1/8"
29'-10 5/8"
9.1] [5.1]
6-7"
[2.0]
12'-4"
[3.9]
Safe play height: 18'-11" [5.8 m] 7-3" 7'-6 3/16"
Maximum fall height: 7'-6 3/16™ [2.3 m] [2.2] [2.3]

General Information:




i@ owner's Manual [N

o1l 1l
.
=l [

H H °
o

o

Al |SWING BEAM - W4L12789
3 3/8"x5 1/4"x89 1/2" (86x134x2274)

@

A2]|SB 9" BLOCK - W4L12790
3 3/8"x5 1/4"x9" (86x134x228)

@

o o

o o

n n 0 n

u
o
n

Bl
M

TOWER LEG - W4L12680

3"x3"x89 1/2" (76x76x2274)

H T fT
|| H H ||

B2
M)

TOWER LEG - W4L12681
3"x3"x89 1/2" (76x76x2274)

B3
1)

TOWER LEG - W4L12682
3"x3"x59" (76x76x1500)

non 0o

B4
)

TOWER LEG - W4L12683
3"x3"x59" (76x76x1500)

B5
M

BACK LEFT FORT CORNER - W4L12684

3"x3"x53 7/8" (76x76x1370)

o

B6
1)

FRONT LEFT FORT CORNER - W4L12685

3"x3"x53 7/8" (76x76x1370)

B7
@

FRONT RIGHT FORT CORNER - W4L.12686

3"x3"x53 7/8" (76x76x1370)

B8
@

BACK RIGHT FORT CORNER - W4L.12687

3"x3"x53 7/8" (76x76x1370)

E1|TOWER LEG - W4L12688

@

1 3/8"x3 3/8"x59" (36x86x1500)

Vo Vo y
o

u

Voo
o o

E2 | TOWER LEG - W4L.12689
(1) |1 3/8"x3 3/8"x59" (36x86x1500)

o

o

@

E3| CROWS NEST FLOOR RAIL - W4L12690
1 3/8"x3 3/8"x33 1/2" (36x86x852)

o

~

E4 | ANGLE BRACE - W4L13302
1 3/8"x3 3/8"x87 1/8" (36x86x2212)

@

o

5

E5|DECK BRACE - W4L12692
(8) |1 7/16"x3 3/8"x20" (36x86X508)

EG6 | CROWS NEST DECK BRACE - W4L12691
17/16"x3 3/8"x10 7/8" (36x86x276)




i@ owner's Manual [N

o

o

E50|END SUPPORT - W4L08131
(1) |1 3/8"x3 3/8"x44 1/8" (36x86x1120)

E77|LEFT UPRIGHT - W4L12693
(1) |1 3/8"x3 3/8"x64 3/8" (36x86x1634)

E78|RIGHT UPRIGHT - W4L12694
(1) |1 3/8"x3 3/8"x64 3/8" (36x86x1634)

]

L

F1 | TELESCOPE MOUNTING BLOCK - W4L12695
(1) |13/8"x2 3/8"x3" (36x60x76)

o o a o v Vol

F2| CROWS NEST WALL SUPPORT - W4L12696
(2) |13/8"x2 3/8"x37 1/2" (36x60x952)

HOO Uy uOuH

F3| CROWS NEST WALL SUPPORT - W4L12697
(2) |13/8"x2 3/8"x37 1/2" (36x60x952)

o o o o o

o o o

(G1|TOP FLOOR RAIL - W4L12698
(1) |1"X5 1/4"x80" (24x134x2032)

o o o

o o o B o

(G2 | TOP FLOOR RAIL - W4L12699
(1) |1"x5 1/4"x80" (24x134x2032)

G3
@

FLOOR RAIL - W4L12700
1"x5 1/4"x60 1/2" (24x134x1537)

FLOOR RAIL - W4L12701
1"x5 1/4"x60 1/2" (24x134x1537)

G4
(1)

BAY WINDOW HEADER - W4L12702
1"x5 1/4"x45 1/4" (24x134x1150)

G5
4)

FLOOR RAIL - W4L12703
1"x5 1/4"x60 1/2" (24x134x1537)

G6
M




owner's Manual [ NN

o

o

BOTTOM FLOOR RAIL - W4L12704
1"x5 1/4"x80" (24x134x2032)

G7
@)

G8
@

GROUND BOARD - W4L08134
1"x5 1/4"x86 3/4" (24x134x2202)

H1|WALL RAIL - W4L12706
(1) | 1"x3 3/8"x80" (24x86x2032)

o o
o o o o
o

H2 | WALL RAIL - W4L12707
(1) ] 1"x3 3/8"x80" (24x86x2032)

H3|PICNIC TABLE RAIL - W4L12708
(1) |1"x3 3/8"x67 1/4" (24x86x1708)

H4 | ROOF SUPPORT RAIL - W4L12709
(2) | 1"x3 3/8"x67 1/4" (24x86x1709)

H5
(oY)

FLOOR RAIL - W4L12710
1"x3 3/8"x60 1/2" (24x86x1537)

o

H6
M

BACK FORT RAIL - W4L12711
1"x3 3/8"x60 1/2" (24x86x1537)

H7|FRONT FORT WALL RAIL - W4L12712
(1) |1"x3 3/8"x60 1/2" (24x86x1537)

o

H8 | FORT UPRIGHT - W4L12713
(1) |1"x33/8"x50 1/2" (24x86x1284)

HO | FORT WALL BOARD - W4L12714
(2) |1"x3 3/8"x50 1/2" (24x86x1284)

o o

H10|PORCH LEG - W4L12715
(1) |1"x3 3/8"x50 1/2" (24x86x1282)

o

H11|PORCH LEG - W4L12716
(1) |1"x3 3/8"x50 1/2" (24x86x1282)



owner's Manual [ NN

H12
@)

ROOF RAFTER - W4L12717
1"x3 3/8"x50 3/8" (24x86x1278)

H13
@

FORT WALL RAIL - W4L12718
1"x3 3/8"x50 1/4" (24x86x1277)

° o °

H14
@)

SWING BEAM MOUNT - W4L12719

1"x3 3/8"x50 1/4" (24x86x1277)

H15
@
W -2

H16
@

1"x3 3/8"x17 1/2" (24x86x444)

PICNIC TABLE SEAT RAIL - W4L12721

PICNIC TABLE SEAT - W4L12720
1"x3 3/8"x35 3/8" (24x86x897)

PICNIC TABLE SEAT RAIL - W4L12722
1"x3 3/8"x17 1/2" (24x86x444)

H17
@

o

o o o

H18
@

FORT WALL RAIL - W4L12723
1"x3 3/8"x29 7/8" (24x86x758)

- -]

H19
@)

H20
4)

H21
@

H22
@

CROWS NEST FLOOR RAIL - W4L12724
1"x3 3/8"x27" (24x86x686)

o

PORCH ROOF RAFTER - W4L12725
1"x3 3/8"x24 1/2" (24x86x622)

CROWS NEST FLOOR SUPPORT - W4L12726
1"x3 3/8"x24 1/8" (24x86x614)

Ho OH

SLIDE ATTACHMENT BOARD - W4L12781
1"x3"x23" (24x76x585)

H23
@)

L |
H24
()

1"x3 3/8"x16 1/2" (24x86x418)

PICNIC TABLE TOP SUPPORT - W4L12727

FORT WALL RAIL - W4L12752
1"x3 3/8"x50 1/4" (24x86x1277)

TOP FLOOR SUPPORT - W4L12728
1"x3 3/8"x3" (24x86x76)

H25
@

H26 | FLOOR JOIST - W4L12729

©)

1"x3 3/8"x60 1/2" (24x86x1537)




Owner's Manual

H27
@

PICNIC TABLE SUPPORT - W4L12730
1"x3 3/8"x28 5/8" (24x86x728)

H28
@

H29
)]

H30
@

o o

FRONT WALL RAIL - W4L12731
1"x3 3/8"x60 1/2" (24x86x1537)

o o

CROWS NEST WALL RAIL - W4L12732
1"x3 3/8"x26 1/4" (24x86x666)

o o

CROWS NEST WALL RAIL - W4L12733
1"x3 3/8"x29 7/8" (24x86x758)

H31
@

CROWS NEST WALL RAIL - W4L12734

1"x3 3/8"x34 1/2" (24x86x876)

H72
@

ROCKWALL RAIL - W4L12735

1"x3 3/8"x61 3/4" (24x86x1570)

H H ° ° H

H76 | LADDER RUNG - W4L.12736 H77|ATTACHMENT BOARD - W4L.12737
(5) |1"x3 3/8"x18 1/8" (24x86x460) (1) |1"x3 3/8"x20 1/8" (24x86x512)

H80 | SLIDE BRACE WIDE - W4L15715 H81 | SLIDE BRACE UPRIGHT - W4L13301
(1) |1"x3 3/8"x18 3/8" (24x86x466) (2) |1"x3 3/8"x22 7/8" (24x86x580)

o

o

o

o

()

K2|FLOOR RAIL - W4L12738

5/8"x5 1/4"x60 1/2" (16x134x1537)

K3 | FLOOR RAIL - W4L12739

@

5/8"x5 1/4"x60 1/2" (16x134x1537)

o o o

K5 | FORT WALL RAIL - W4L12740

M)

5/8"x5 1/4"x50 1/4" (16x134x1277)

AN

K6 | TRIANGLE SUNBURST - W4L12741
(2) |5/8"X5 1/4"x10 3/8" (16x134x265)

L1 |[CROWS NEST FLOOR BOARD - W4L12742

(6) |5/8"x4 3/8"x27" (16x112x686)

L2 | CROWS NEST FLOOR BOARD - W4L12705
(2) |5/8"x4 3/8"x27" (16x112x686)




i@ owner's Manual [N

o o o o o

M1 | TOP WALL RAIL - W4L12743
(1) |5/8"x3 3/8"x80" (16x86x2032)

o a o

M2 |BOTTOM WALL RAIL - W4L12744
(2) |5/8"x3 3/8"x80" (16x86x2032)

M3|BOTTOM WALL RAIL - W4L12745
(1) |5/8"x3 3/8"x60 1/2" (16x86x1537)

o o

M4 | CROWS NEST WALL RAIL - W4L12746
(2) |5/8"x3 3/8"x29 7/8" (16x86x758)

M5 | GABLE BOARD - W4L12747
(2) |5/8"x3 3/8"x59 1/2" (16x86x1510)

M6 | FORT WALL BOARD - W4L12748
(1) |5/8"x3 3/8"x53 7/8" (16x86x1370)

M7 | GABLE BOARD - W4L12749
(2) |5/8"x3 3/8"x52 5/8" (16x86x1338)

M8 | FORT WALL BOARD - W4L12750
(7) |5/8"x3 3/8"x50 1/2" (16x86x1284)

M9 |FORT WALL BOARD - W4L12751
(2) |5/8"x3"x50 1/2" (16x76x1284)

MZ10|PICNIC TABLE TOP - W4L12793
(1) |5/8"x3 3/8"x41 1/4" (16x86x1049)

M11|SOFFIT CAP - W4L12753
(1) |5/8"x3 3/8"x50 1/4" (16x86x1277)

M12| GABLE BOARD - W4L12754
(2) |5/8"x3 3/8"x45 7/8" (16x86x1166)

M13|PICNIC TABLE TOP - W4L12755
(3) |5/8"x3 3/8"x41 1/4" (16x86x1049)

M14 | GABLE BOARD - WAL12756
(2) |5/8"x3 3/8"x39 1/8" (16x86x994)
S e ]




owner's Manual [ NN

M16 | CENTER PICNIC TABLE TOP - W4L12757
(1) |5/8"x3"x38 1/4" (16x76x973)

M17 | FRONT WINDOW WALL BOARD - W4L12758
(2) |5/8"x3 3/8"x35" (16x86x889)

M18|GABLE BOARD - W4L12759
(2) |5/8"x3 3/8"x32 3/8" (16x86x822)

o o

M19|FRONT PORCH ROOF SUPPORT - W4L12760
(1) |5/8"x3 3/8"x30 5/8" (16x86x779)

o o

M21 | FORT WALL RAIL - W4L12761
(3) |5/8"x3 3/8"x30 1/4" (16x86x768)

M22 | FORT WALL BOARD - W4L12762
(4) |5/8"x3 3/8"x29 7/8" (16x86x758)

M23 | FORT WALL BOARD - W4L12763
(2) |5/8"x3 1/8"x29 7/8" (16x80x758)

M24 | WALL BOARD - W4L12764
(23) |5/8"x3 3/8"x29 7/8" (16x86x758)

M26 | WALL BOARD - W4L12765
(2) |5/8"x3 3/8"x26 1/8" (16x86x664)

M27|BOTTOM WALL BOARD - W4L12766
(18) |5/8"x3 3/8"x21 3/8" (16x86x544)

M30|PICNIC TABLE TOP CLEAT - W4L12767
(1) |5/8"x3 3/8"x16" (16x86x406)

M32| CROWS NEST WALL RAIL - W4L12768
(2) |5/8"x3 3/8"x10" (16x86x254)




i@ owner's Manual [N

M33 | FRONT WINDOW WALL BOARD - W4L12769
(2) |5/8"x3 3/8"x6 3/8" (16x86x162)

M34 | WALL RAIL - W4L12770
(1) |5/8"x3 3/8"x6 3/8" (16x86x162)

H : i H

MG1|ATTACHMENT BOARD - W4L12771
(1) |5/8"x3 3/8"x22 7/8" (16x86x580)

B o]
o o o
o of

M70|SLIDE BED SUPPORT - W100935
(1) |5/8"x3 3/8"x19 7/8" (16x86x505)

M73 | REAR SUPPORT - W4L12772
(1) |5/8"x3 3/8"x20 1/8" (16x86x512)

M74|ROCK WALL BOARD - W4L12773
(10) |5/8"x3 3/8"x22 7/8" (16x86x580)

H c H

M75|ROCK WALL BOARD - W4L12774
(4) |5/8"x3 3/8"x22 7/8" (16x86x580)

H o o o o H

M76 | ROCK WALL BOARD - W4L12775
(4) |5/8"x3 3/8"x22 7/8" (16x86x580)

N1 |FORT WALL BOARD - W4L12776
(2) |5/8"x2 3/8"x50 1/2" (16x60x1284)

N2 | SOFFIT CAP - W4L12777
(1) |5/8"x2 3/8"x50 1/4" (16x60x1277)

N3 | ROOF SUPPORT - W4L12778
(2) |5/8"x2 3/8"x47" (16x60x1193)

N4 | CROWS NEST WALL BOARD - W4L12779
(2) |5/8"x2 3/8"x19" (16x60x483)

N
N5 | FRONT PORCH GABLE TRIM - W4L12780
(3) |5/8"x2 3/8"x15" (16x60x381)




i@ owner's Manual [N

L
N8 |FRONT PORCH GABLE TRIM - WAL12782
(6) |5/8"x2 3/8"x9 1/2" (16x60x241)

O1|CROWS NEST WALL BOARD - W4L.12783
(16) |5/8"x1 3/8"x32 1/2" (16x34x825)

O2|SAFETY BOARD - W4L12784
(1) |5/8"x1 3/8"x28 5/8" (16x34x726)

SLIDE ATTACHMENT BOARD - W4L12792
1"x4 1/4"x27" (24x108x687)

1
i

[ °
Il

SP1|SWING BEAM SUPPORT - W4L12791
(1) |3 3/8"x3 3/8"x48 3/8" (86x86x1229)

o o

Y1|TOP FLOOR BOARD - W4L12785
(2) |5/8"x4"x78" (16x102x1980)

Y2|BOTTOM FLOOR BOARD - W4L12786
(2) |5/8"x4"x35 1/4" (16x102x895)

Y 3| ROCK WALL END BOARD - W4L12787
(1) |5/8"x4"x22 7/8" (16x102x580)

FP1|BOTTOM FLOOR PANEL - W2A02648
(4) |15/8"x13 1/2"x35 3/8" (40x344x897)

FP2|FLOOR PANEL - W2A02649
(4) |1 1/4"x13 1/2"x81 7/8" (32x344x2080)



owner's Manual [ NN

RP1 |LEFT PORCH PEAK ROOF PANEL - W2A02650
(1) |15/8"x10 1/2"x32 7/8" (42x268x834)

RP2|LEFT PORCH ROOF PANEL - W2A02651
(1) |15/8"x15 5/8"x32 7/8" (42x396x834)

RP3|PEAK ROOF PANEL - W2A02652
(2) |15/8"x20 5/8"x59" (42x524x1499)

RP4|RIGHT PORCH PEAK ROOF PANEL - W2A02653
(1) |15/8"x10 1/2"x32 7/8" (42x268x834)

RP5 |RIGHT PORCH ROOF PANEL - W2A02654
(1) |15/8"x155/8"x32 7/8" (42x396x834)

RP6 |ROOF PANEL - W2A02655
(4) |15/8"x15 5/8"x59" (42x396x1499)

it
(I
¥

WP1|BAY WINDOW PANEL - W2A02656
(6) | 7/8"x15 3/4"x20 3/4" (21x400x526)




Owner's Manual

H100363| BOLT WH BLK
(€] 5/16X6

H100415| BOLT WH BLK H100115|BOLT WH
(34) 5/16x3 3/4 (15) 5/16x1/2

H100503| BOLT WH BLK H100008 | BOLT WH
(6) 5/16x3-1/2 9 5/16x1

H100009 | BOLT WH
9 5/16x1 1/4

H100484| BOLT WH BLK
(2 5/16x3 1/4

H100416| BOLT WH BLK H100468 | BOLT WH BLK
(13) 5/16x3 (11) 5/16x1

H100459| BOLT WH BLK

H100195| BOLT WH BLK
(6) 5/16x1 1/4

(10) 5/16x2-3/4

H100396 | BOLT WH BLK H100407|BOLT WH BLK

H100194| BOLT WH BLK
(14) 5/16x1/2 (11) 5/16x1 1/2

3 5/16x2 1/2

H100205| BOLT WH BLK H100378| BOLT WH BLK

(30) 5/16x2-1/4

(13) 5/16x1 3/4

H100225 | FLANGE CUP
H100082 | SCREW TAPPING
H100457 | BOLT WH BLK (€ WASHER 1) 14x2 1/2

(7) 5/16x2 9x34




owner's Manual [ NN

e #
A100041| TORX WRENCH H100147| TORX BIT
1) T-40 (1) T-30

~ L =

A100042 | TORX BIT H100114 | TORX WRENCH
@ 1740 @ 1130
H100654 | BOLT HEX
(13) 3/8x5-1/2 ~ I
Hl(OSlOO | MAGNETIC DRIVER
H100761| BOLT HEX BLK
@) 5/16x2
@ 5/16x1 1/2
H1010764 SCREW SETTER

H100657 | BOLT HEX BLK ()

4 5/16x1 3/4

H100481 | BOLT HEX BLK H100458 | LAG SCREW WH BLK &

4 5/16x1 1/4 (50) 5/16x2

>

H100659 | LAG SCREW BLK

©) 5/16x1 1/2 H100197 | LAG SCREW WH BLK
(46) 5/16x2 1/2

H100073| T-NUT
(13) 3/8

(L

H100074| T-NUT
(15) 5/16

H100193 | NUT BARREL WH BLK H100192 | NUT BARREL WH BLK @
2 5/16x1-1/2 (33) 5/16x7/8
H100072| T-NUT
(26) 1/4

H100006 | NUT BARREL WH H100469 | NUT BARREL WH A

9 1) BLK
9) 5/16x1 1/2 5/16x5/8 H100379| T-NUT BLK

(128) 5/16




N Owner's Manual

LA | #
H100090 | SCREW PFH
(33) 8x2 1/2"
H100107 SHER LOCK INT
H100091 | SCREW PFH (13) \]/_\(/)')A(\J_S

2 8X2 1/4

H100111| SCREW PFH
(13) 8x2

H100108 | WASHER LOCK INT
(26) 8x15

H100089 | SCREW PFH H100102 | WASHER FLAT

A

4) 8x1 3/4 (13) 11x25
H100086 | SCREW PFH
(244) 8x1 1/2

H100199 | WASHER LOCK EXT BLK
(24 12x19 H100477 | WASHER SPLIT BLK

b 22) 5/16
H100087 | SCREW PFH
2 8x1 1/4 o
H H100088 | SCREW PFH
(338) 8x11/8 H100198 | WASHER LOCK EXT BLK
(192) 8x19

H100121| SCREW PFH
] 8x3/4
H100201| SCREW PFH BLK
) 8x2-1/2

H100478 | WASHER FLAT BLK

I

H100360 | SCREW PPH WZ
(4) 4x1/2

T

H100483 | SCREW PFH BLK 22)  |8xe7 H100797 | SCREW PWH BLK
(35) 8x2 1/4 (19) 8x1
' _ | H100202 | SCREW PWH BLK
H100391| SCREW PFH BLK H100832|BOLT PTH BLK (with LOCTITE)  (a)  |ax5/8
(72)  18x2 ) 1/4x3/4

-

H100408 | SCREW PWH BLK
) 8x1/2

H100200 | SCREW PFH BLK
(74) 8x1 1/2

H100831|NUT BARREL PTH
4) BLK H100070 | SCREW PWH

1/4x3/4 (4) 8x3/4

|

H100380 | SCREW PFH BLK
(49) 8x1 1/8

I

H100128 | SCREW PWH
(26) 8x5/8

H100063|BOLT PTH

H100385| SCREW PFH BLK (26) 1/4x3/4

9) 8x1




ABPEY483 ] SLIDE RAIL 10' BOTTOM LEFT GREEN

A6P8())485 SLIDE RAIL 10' TOP LEFT GREEN

A6P00484
()

A6P8())486|SLIDE RAIL 10' TOP RIGHT GREEN

ABP00036 | GREEN HC ROCK A6P00037|GREEN HC ROCK
(6) |#1 6 #2

A4MO01091 | 60" SLIDE A4M01092 | 60" SLIDE

A4I\£I)?l%126|26.. WEB SWING 1) BRACE (RIGHT) @) BRACE (LEFT)

AGPRO385| SLIDE BED 10 DARK GREEN

Backvard
A6P00487| SLIDE TUBE !

4 ISUPPORT — -

BYD ID TAG

A100164| | ARGE) AGES A4M01150 | VERTICAL ID
@ 310 @ PLATE




’ A1(02())134| HAND GRIP GREEN 816 C/c N

IV o

HAND GRIP
Al&())llslMETAL GREEN
381 clc

¢

SWING BEAM
AL00325 [ ExTENSION
BRACKET-LEFT

P

EXTENDED
A4M?2())993 SWING BEAM

BRACKET

X

AL0039 || BRACKET 51x32x82x3.175

A100340

11 |L BRACKET 2.5x38x50x55

ALD047 | CHAIN GREEN 57"

i S N

Al?z())324| LADDER RUNG 578 GREEN

ALOD069] quick LINk

N

SWING BEAM
ALE0326| EXTENSION

BRACKET-RIGHT

Bl

A4M83())505 SWING HANGER

e

] Al(O(;lO4
1
A4M?2())527 | GROUND STAKE REBAR

Al(01C))314| "A" REVISION TAG

A18?014| PLASTIC WINDOW WHITE

—

AlggﬂslAUGER GROUND STAKE

TELESCOPE

































LADDER ASSEMBLY %Y )

I : \ Al
H

E77|LEFT UPRIGHT - W4L12693 _

(1) |13/8"x3 3/8"x64 3/8" (36x86x1634)
H100391| SCREW PFH BLK
H H (10) 8x2

LADDER RUNG - W4L12736
1"x3 3/8"x18 1/8" (24x86x460)

H76
(5)

--/O
*+) °

\

\

LAN\\Y

W\




LADDER AsseMBLY [

W/ : g | | e

E78|RIGHT UPRIGHT - W4L12694 H100391 | SCREW PFH BLK
(1) |1 3/8"x3 3/8"x64 3/8" (36x86x1634) (10) 8x2

/oo,




LADDER AsseEVBLY [ R

B

‘

H77
@

ATTACHMENT BOARD - W4L12737
1"x3 3/8"x20 1/8" (24x86X512) _

H100391 | SCREW PFH BLK

F

. ‘ (®) 8x2

M73|REAR SUPPORT - W4L12772

()]

5/8"x3 3/8"x20 1/8" (16x86x512)

ll//




LADDER AsseVBLY [
I Hl&?SOal BOLT WH BLK

5/16x3-1/2

A109134| HAND GRIP GREEN 816 C/C ‘._‘

H100379| T-NUT BLK
4 5/16

35*
68 ,*)d-.

2 |
7 V7 %% 1)0 4




o o

e ROCKWALL
3 2 %1 )
2 ASSEMBLY

H100108 | WASHER LOCK

M75|ROCK WALL BOARD - W4L12774

(4) |5/8"x3 3/8"x22 7/8" (16x86x580) (24) INT
8x15
o s i Ji
M76|ROCK WALL BOARD - W4L12775 H100063 | BOLT PTH H100072 | T-NUT
(4) |5/8"x3 3/8"x22 7/8" (16x86x580) (24) 1/4x3/4 (24) 1/4

NI J
ARROW ON BACK OF
ROCK POINTS UP.
P ACE ROCKS AS DESIRED**
=/3
)51
"y, 1;)3

50*
6& , *42.

5*0
7% " 6 9:)
)51
"%, 1;)3
50*
68 , *42.
=/3
7% " 6 9:-
(4) DOUBLE ROCK ASSEMBLY
7w : ¢ vy . $ )42,

(2) RIGHT ROCK ASSEMBLY

%, 1;)3




ROCKWALL
ASSEMBLY

L& 1

h 69 %= &(

M74|ROCK WALL BOARD - W4L12773

(10) |5/8"x3 3/8"x22 7/8" (16x86x580)

\i @ ]

7" 6 9 %= &(

H72| ROCKWALL RAIL - W4L12735

@

1"x3 3/8"x61 3/4" (24x86x1570)

(72)

H100086 | SCREW PFH

8x11/2

(4) DOUBLE ROCK ASSEMBLY

1/8 in

=

TOP

RECOMMENDED BOARD
PLACEMENT PATTERN

|

/2

(2) LEFT ROCK ASSEMBLY

(20 RIGHT ROCK ASSEMBLY

SIDE VIEW

]

Pt
/5
P

|
9

B




X
-
=

ISCREW PFH BLK
8x1 1/2

(©)

H100200

ROCKWALL
ASSEMBLY

ROCK WALL END BOARD - W4L12787

5/8"x4"x22 7/8" (16x102x580)

Y3

@

SIDE VIEW

i)}

5/8 in



Hp ROcKwALL
ASSEMBLY .
_

e O o
11/2in H100200 | SCREW PFH BLK
° ) 8x1 1/2
o) o
[e] o ‘
M61 | ATTACHMENT BOARD - WAL12771 f ‘.-‘
(1) |5/8"x3 3/8"x22 7/8" (16x86x580) H100379|T—NUT BLK
@ |s5/116

s N\
SIDE VIEW f A \

TS TO THE INSIDE |
N INSTALLING BOARD /)

-

mcC




o @ o
® & o
3P BAY WINDOW 1
e O o
“ ! H100200| SCREW PFH BLK
N @ | a1
G5 |BAY WINDOW HEADER - W4L12702 o b
(4) | 1"x5 1/4"x45 1/4" (24x134x1150) H100385| SCREW PFH BLK
I ] ®) 8x1
WP1|BAY WINDOW PANEL - W2A02656
(6) | 7/8"x15 3/4"x20 3/4" (21x400x526)
4 REPEAT STEP TO COMPLETE (2)
(\A BAY WINDOW ASSEMBLIES. ) -55
73 . e

r MARK CENTERS ON EACH PART |
\ THEN ALIGN PARTS ON MARKS. //




w3 PORCH ROOF 0

P -

o H100483 | SCREW PFH BLK
(2 8x2 1/4

H20 | PORCH ROOF RAFTER - W4L12725
(4) |1"x3 3/8"x24 1/2" (24x86x622)

. ~—1/2in
11/4in

USING A 3/16" DRILL BIT, MARK AND DRILL A PILOT
A HOLE INTO 'H20' RAFTER TO PREVENT SPLITTING.
ONLY DRILL THROUGH ONE RAFTER NOT BOTH.

BACK ASSEMBLY

FRONT ASSEMBLY




% PORCH ROOF

M19|FRONT PORCH ROOF SUPPORT - W4L12760 N8| FRONT PORCH GABLE TRIM - W4L12782 H100380| SCREW PEH BLK
(1) | 5/8"x3 3/8"x30 5/8" (16x86x779) (2) 15/8"x2 3/8"x9 1/2" (16x60x241) (6) |8x1 1/8
L 1 =
. T N5 |FRONT PORCH GABLE TRIM - W4L12780 H100202 | SCREW PWH BLK
A18?164| BYD ID TAG (LARGE) AGES 3-10 (1) |5/8"x2 3/8"x15" (16x60x381) @ |8x5/8
3
*15
oo, ))AL.
1
BACK SIDE
-
)+ ENSURE THAT
A HOLES ARE ALIGNED

(BOTH ENDS)

7 & T% 7% *,)5

FRONT ASSEMBLY %o, 341.
FRONT SIDE




:iigP PORCH ROOF

N [ v —

|| | | | | L H100391 | SCREW PFH BLK

® 8x2
RP1|LEFT PORCH PEAK ROOF PANEL - W2A02650 RP4|RIGHT PORCH PEAK ROOF PANEL - W2A02653
(1) |15/8"x10 1/2"x32 7/8" (42x268x834) (1) |15/8"x10 1/2"x32 7/8" (42x268x834)

FRONT ASSEMBLY
BACK SIDE




ol PORCH ROOF

RP2| LEFT PORCH ROOF PANEL - W2A02651
(1) |15/8"x15 5/8"x32 7/8" (42x396x834)

RP5|RIGHT PORCH ROOF PANEL - W2A02654
(1) |15/8"x15 5/8"x32 7/8" (42x396x834)

—

H100391 | SCREW PFH BLK
® 8x2

FRONT ASSEMBLY
BACK SIDE




ol SWING BEAM

° ¢ ° H H c H H H H H H H H
LR o [ Il Il Il Il

\

A2|SB 9" BLOCK - W4L12790 A1l|SWING BEAM - W4L12789
(1) |3 3/8"x5 1/4"x9" (86x134x228) (1) |3 3/8"x5 1/4"x89 1/2" (86x134x2274)

SWING BEAM SWING BEAM EXTENDED
Al(01°325 EXTENSION AL00326 | EXTENSION A4M(°2()’993 SWING BEAM
BRACKET-LEFT BRACKET-RIGHT BRACKET

H100416| BOLT WH BLK
(10) 5/16x3

I H100192|NUT BARREL WH BLK

(10 5/16x7/8

)+

$ %& , /741.

é DO NOT TIGHTEN BRACKET
HARDWARE AT THIS TIME

7 % T %= %

7 % T %= %

6

6

*-3
9% ,&%<

*-0
9% , 7"

I I
Il [ I
I I




o @ o
® o o 0 I
[ N BN ] —
SWING BEAM
e O o
H100654 | BOLT HEX H100107 | WASHER LOCK INT H100102 WASHER FLAT  H100073| T-NUT %
12 3/8x5-1/2 12) 10x18 12) 11x25 12) 3/8 A4'V'005°5 SWING HANGER

6& ,3,)4-. /

Y5/
% ,)5;)1.

)5-
"%, ));5-3.



SWING BEAM

H100363 | BOLT WH BLK
G8|GROUND BOARD - WA4L08134 @ |s16xs
(1) |1"x5 1/4"x86 3/4" (24x134x2202)

E4 | ANGLE BRACE - W4L13302 H100415|BOLT WH BLK I

(2) |13/8"x3 3/8"x87 1/8" (36x86x2212) @ 5/16x3 3/4 H100192 | NUT BARREL WH BLK
()] 5/16x7/8

H100205| BOLT WH BLK I

(@] 5/16x2-1/4 H100193 | NUT BARREL WH BLK
@ 5/16x1-1/2

SP1|SWING BEAM SUPPORT - W4L12791
(1) |3 3/8"x3 3/8"x48 3/8" (86x86x1229)

E50 | END SUPPORT - W4L08131
1)

1 3/8"x3 3/8"x44 1/8" (36x86x1120) H100457 |BOLT WH BLK
4 5/16x2

H100198 | WASHER LOCK EXT BLK
9 8x19

H100199 | WASHER LOCK EXT BLK
9) 12x19

1) y+1

ll% ’1;)_'_

)++
ThoL )=

)+

$ %& , /741.

)+*

$ %& , ) )4-.

» 15)+
)++

ThoL )=t

)+-

$ %& , /41.

%2

)++
ThoL )=t
)+-

%& , /741.

, * A2,

)+l
o, 13)+ 23/




H100416 I BOLT WH BLK
(@) 5/16x3

[

H100192 | NUT BARREL WH BLK
(1) END ASSEMBLY @ |snexuss

A TIGHTEN ALL BRACKET
HARDWARE AT THIS TIME.

)+

$ %& , /41.

2)0
6& ,



CROWS NEST

é

H ° ° H H100201 | SCREW PFH BLK
@) 8x2-1/2
E3| CROWS NEST FLOOR RAIL - W4L12690 H19| CROWS NEST FLOOR RAIL - W4L12724

(2) |13/8"x33/8"x33 1/2" (36x86x852) (1) |1"x3 3/8"x27" (24x86x686) .

H100379 | T-NUT BLK
4 5/16

o

o o o




CROWS NEST

(@) 5/16x2-1/4 H100379| T-NUT BLK

O ~ @ |56

~

E6|CROWS NEST DECK BRACE - W4L12691

(2) |17/16"x3 3/8"x10 7/8" (36x86x276) H100198 | WASHER LOCK EXT BLK

@ 8x19

o, 13)+
-53
68 , - )42.



iwi@P CROWSNEST

P

H100086 | SCREW PFH
CROWS NEST FLOOR BOARD - W4L12742
!g)l 5/8"x4 3/8"x27" (16x112X686) L2 | CROWS NEST FLOOR BOARD - W4L12705 (30) 8x1 1/2

(2) |5/8"x4 3/8"x27" (16x112x686)

A

NOTE HOLE LOCATIONS
L2 BOARDS ONLY

dNARI NN NI e,

=—7/8 in




CROWS NEST

15 1/2in

H21 | CROWS NEST FLOOR SUPPORT - W4L12726
1) 1"x3 3/8"x24 1/8" (24x86x614) H100087 | SCREW PFH
2) 8x1 1/4
MARK LOCATIONS SHOWN.
USING AN 3/16" DRILL BIT
ra— 11 3/4 in — DRILL 2 PILOT HOLES.
7 1/2 in = / )
@ | — / ‘ ‘ —
/ { =1 1= ‘
/ 12 7/8 in




% ) FORT ASSEMBLY

TOWER LEG - W4L.12680

B1 (37 BOTTOM FLOOR RAIL - W4L12704
(1) |3"x3"x89 1/2" (76x76x2274) (1) |1"%5 1/4"x80" (24x134x2032)
E1| TOWER LEG - W4L12688 - - -
(1) 1 3/8"x3 3/8"x59" (36x86x1500) | G1|TOP FLOOR RAIL - WA4L12698
(1) |1"x5 1/4"x80" (24x134x2032)
[T~ i : | A4M01150| VERTICAL ID
|33 TOWER LEG - WAL12682 @ IPLATE
3"x3"X59" (76x76x1500)
| I : H100360 | SCREW PPH WZ
H100415| 5B,cl)é‘xT3V?\,/,'1 BLK Hl&OZOS SB/?;(TZVXE BLK H100198| WASHER LOCK H100379| T-NUT BLK @) ax1/2
(12) EXT BLK (12 5/16

8x19

A

NOTE HOLE LOCATIONS\

>0

$

, 34)0.

)+1

ll%

» 1)+

A

NOTE HOLE LOCATIONS

2)3
6&

7)

A

NOTE HOLE
LOCATIONS

s .

,,—NOTE HOLE LOCATIONS

, * A2,

NOTE HOLE LOCATIONS




i@ FORT ASSEMBLY

B2 | TOWER LEG - W4L12681 2 : z

@ |3'%3x80 12" (76x76x2274) G7|BOTTOM FLOOR RAIL - WAL12704
T T T — (1) |1"x5 1/4"x80" (24x134x2032)
L ~—ToP a

E2| TOWER LEG - W4L12689 ‘ . N X R H
(1) |1 3/8"x3 3/8"x59" (36x86x1500) G2

e @

TOP FLOOR RAIL - W4L12699
1"x5 1/4"x80" (24x134x2032)

TOWER LEG - W4L12683
3"x3"x59" (76x76x1500)

B4
(€}

H100415| BOLT WH BLK H100205| BOLT WH BLK
®) 5/16x3 3/4 (@) 5/16x2-1/4 H100198 | WASHER LOCK H100379| T-NUT BLK
(12) EXT BLK (12) 5/16
8x19

»13)+

6&

$ ,34)0.

A

NOTE HOLE LOCATIONS

§\\‘; woe N

LOCATIONS . NOTE HOLE LOCATIONS

{d

- Aﬁ\\\ \;;;::

A

NOTE HOLE LOCATIONS

7/

//

b




[ N ]
\ ° —— — o o
H28| FRONT WALL RAIL - W4L12731 G6|FLOOR RAIL - WAL12703
(1) 11"x33/8'%60 1/2" (24x86x1537) @) | 1'x5 1/4"x60 1/2" (24x134x1537)
G3|FLOOR RAIL - W4L12700
(1) |1"x5 1/4"x60 1/2" (24x134x1537)
H100197 | LAG SCREW WH BLK H100458| LAG SCREW WH BLK :
(©)) 5/16x2 1/2 @) 5/16x2 H100198 |WASHER LOCK
(10) EXT BLK
8x19
& 7 Y%

Q NOTE HOLE
PENJ LOCATIONS

W,

70




e o o
o & o
® & o
e o o 0 I
3P FORT ASSEMBLY TE
e o o
H100197 | LAG SCREW WH BLK
G4|FLOOR RAIL - W4L12701
@) | 17x5 1/4"x60 1/2" (24x134x1537) @ 5/16x2 1/2 o
. o H100198 | WASHER LOCK
o o ® |ExTBLK
K2 | FLOOR RAIL - W4L12738 H100458 | LAG SCREW WH BLK 8x19
(1) |5/8"x5 1/4"x60 1/2" (16x134x1537) 4) 5/16x2
)+l
ll% , 1;)+
)+/
& 7 % ,-)4-.
>
[ ]
72
231 X -
&7 % -
>
)1 '
/ --% , 1_)+ P
L]

NOTE HOLE
LOCATIONS

O-




K3 |FLOOR RAIL - W4L12739
(1) |5/8"x5 1/4"x60 1/2" (16x134x1537)

%1 3

H100458| LAG SCREW WH BLK
(©) 5/16x2

-

o

H100198 | WASHER LOCK
4 EXT BLK
8x19

H26 | FLOOR JOIST - W4L.12729 H100201| SCREW PFH BLK
(1) |1"x33/8"x60 1/2" (24x86x1537) 4) 8x2-1/2
<
<3
=
6

A NOTE HOLE
LOCATIONS

%o, - ).




° H

H27
()]

PICNIC TABLE SUPPORT - W4L12730
1"x3 3/8"x28 5/8" (24x86x728)

%10

— o

H100198 | WASHER LOCK
H100407 | BOLT WH BLK 1) EXT BLK

1) 5/16x1 1/2 8x19

H100379] T-NUT BLK
@ 5/16

A 13/4in END AT TOP

“y

)+1

» 17)+




) FORT ASSEMBLY Wl /

FP1|BOTTOM FLOOR PANEL - W2A02648

)

1 5/8"x13 1/2"x35 3/8" (40x344x897)

P

H . . H H100086 | SCREW PFH
22
Y2 |BOTTOM FLOOR BOARD - W4L.12786 @ 81172

(2) |5/8"x4"x35 1/4" (16x102x895)

H100200 | SCREW PFH BLK
(16) 8x1 1/2

\V.a%

o

,—510
W) )d-.

SPACE BOARDS & PANELS EVENLY.

-55
%, )4-.




g FORT ASSEMBLY

M3|BOTTOM WALL RAIL - W4L12745 I
(1) |5/8"x3 3/8"x60 1/2" (16x86x1537)

H100197 | LAG SCREW WH BLK

4) 5/16x2 1/2
o o H100198 | WASHER LOCK
u © ° b (6) EXT BLK
8x19
H3|PICNIC TABLE RAIL - W4L12708
(1) |1"x3 3/8"x67 1/4" (24x86x1708) H100458 | LAG SCREW WH BLK
(2 5/16x2

NOTE ANGLE CUT
FACES DOWNWARD




7P FORT ASSEMBLY %1 +

M27| BOTTOM WALL BOARD - W4L12766 B
(8) | 5/8"x3 3/8"x21 3/8" (16x86x544)
H100088 | SCREW PFH
(32) 8x11/8
| |.3116in
- EQUAL SPACING - A
NOTE:
HeEREAENER RN AN SPACING NOT LESS THAN 3 1/16 in,

& NO MORE THAN 3 1/4 in.




3P FORT ASSEMBLY %1 )0

l H100458 | LAG SCREW WH BLK
H B B . H @ 5/16x2 o

M2 |BOTTOM WALL RAIL - W4L12744 H100198 | WASHER LOCK
(2) |5/8"x3 3/8"x80" (16x86x2032) (6) EXT BLK
8x19
H100471| LAG SCREW WH BLK
(2)

5/16x1 1/2

/ o
R
/
/
/
/

\

) S @\




3P FORT ASSEMBLY %1 )1

[ ] b

M27|BOTTOM WALL BOARD - W4L12766

(10) |5/8"x3 3/8"x21 3/8" (16x86x544) H100088 | SCREW PFH
(40) 8x11/8
31/8in 31/8in
—= = EQUAL —= = EQUAL
SPACING SPACING
® ] (o]
(2] o) o]




3P FORT ASSEMBLY %1 )2

[ i ° H I H100197 | LAG SCREW WH BLK I H100407 | BOLT WH BLK
)

) 5/16x2 1/2 t 5/16x1 1/2

H16
(6]

PICNIC TABLE SEAT RAIL - W4L12721

1'x3 3/8"x17 1/2" (24x86x444) o

H100198 | WASHER LOCK
3 EXT BLK H100379| T-NUT BLK
8x19 1) 5/16




) FORT ASSEMBLY

PICNIC TABLE SEAT RAIL - W4L12722
1"x3 3/8"x17 1/2" (24x86x444)

H17
@

51 )*

I H100197|LAG SCREW WH BLK | H100378 | BOLT WH BLK
@ @

5/16x2 1/2 5/16x1 3/4

O

H100198 | WASHER LOCK
3 EXT BLK H100379| T-NUT BLK
8x19 (€] 5/16

A 1

68 ,) *42.




2 FORT ASSEMBLY

H15
@

PICNIC TABLE SEAT - W4L12720
1"x3 3/8"x35 3/8" (24x86x897)

%1 )2

_

H100111| SCREW PFH
®) 8x2




3P FORT ASSEMBLY %Y )3

I H100378|BOLT WH BLK H100197 | LAG SCREW WH BLK
()]

5/16x1 3/4 @ 5/16x2 1/2

B

PICNIC TABLE TOP SUPPORT - W4L12727
1"x3 3/8"x16 1/2" (24x86x418)

H100198 | WASHER LOCK

H24
@

(3) EXT BLK H100379| T-NUT BLK
8x19 (1) 5/16
o, 1)+
. $ ,34)0.
*/1
68 ,) *42.

T o
| /
. 4

&7 % ,-)d-.




7P FORT ASSEMBLY %1 )0

L ] i
H100086 | SCREW PFH

M13|PICNIC TABLE TOP - WAL12755 M16 | CENTER PICNIC TABLE TOP - W4L12757 (20) 8x1 1/2
(3) | 5/8"x3 3/8"x41 1/4" (16x86x1049) (1) |5/8"x3"x38 1/4" (16x76x973)

[ / [ - ] ’

H100088| SCREW PFH

M]_Ol PICNIC TABLE TOP - W4L12793 M30|PICNIC TABLE TOP CLEAT - WAL12767 (5) 8x1 1/8
(1) | 5/8"x3 3/8"x41 1/4" (16x86x1049) (1) |5/8"x3 3/8"x16" (16x86x406)
510
-
% ) M- )0
= |
s
=
— =
g -




N\
N\
1]
=

SCREW PFH BLK

8x2

H100391
4

) FORT ASSEMBLY

24X86X76)

(

TOP FLOOR SUPPORT - W4L.12728

1"x3 3/8"x3"

H25
@

A

REPEAT ON OPPOSITE END

*+)

%



































































































































































